

TEST CERTIFICATE

of the anti-slip property of floor coverings in workrooms
and fields of activities with slip danger

Tested material: **Oak-wood parquet flooring element with treatment**
Signification: LOBASOL® HS Akzent 100 Oil
Work size: 1000 x 500 x 7 [mm]
Colour: oak-wood (brown)
Surface: unprofiled, planar, fine raw structured, impregnated
by producer with LOBASOL® HS Akzent 100 Oil
(double material coating by metal scraper; material
consumption ca. 30-60 g/m² padded with beige pad)
and treated with LOBA® Parkett Oil

Producer / Supplier: **LOBA GmbH & Co. KG**
Leonberger Str. 56-62
71254 Ditzingen

Applicant: **LOBA GmbH & Co. KG**
Leonberger Str. 56-62
71254 Ditzingen

Date of order: **21 June 2010**

Certificate number: **82681002.001e**

Sampling: **Sent by the applicant to the research institute**

Test method: **DIN 51130 (edition 6/2004) respectively data sheet BGR 181**
"Testing of floor coverings; determination of the anti-slip property;
workrooms and fields of activities with slip danger;
walking method - ramp test"

Test result: **Average total acceptance angle = 18,2°**

Assessment: **Classification group = R 10**

SÄUREFLIESNER-VEREINIGUNG E. V.

Institute for Wall and Floor Coverings

Managing Director

Dr.-Ing. E. H. Nolting

p.p.

P. Schuster
Dipl.-Ing. Peter Schuster



Großburgwedel, 29 July 2010
Schu/FI

This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test-specimen. The report is given for 5 years (beginning data of delivery report). Publication and reproduction of this report is only allowed in unabridged form.

– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

